
  
M

O
D

EL
 

ITEM PARTS No. DESCRIPTION Q'TY SIZE MATERIAL PRICE ($) NOTES
1 001-803-20 Power Cable 32' 1 LBT, AWG16/4 x 32' VCT 96.50
2 140-427-17 Bolt 2 M5x15, w/ Washer SUS304 0.60
3 003-100-13 Gland 1 LB SUS304 5.50 c/w Power Cable
4 072-105-25 Lifting Eye Bolt 2 M8 SUS304 10.70
5 064-279-13 Motor Frame 1 15-BE2 (1st) FC 257.50 1st
5 064-279-26 Motor Frame 1 15-BE2 (2nd), "A"mark FC 257.50 2nd (for AC-Bearing)
6 140-076-17 Bolt 3 M10x30 SUS304 2.10
7 009-112-16 Grounding Wire 1 AWG16 1.60
8 142-124-20 Washer 1 M4 SPC 0.30 see 142-111-11
9 143-086-22 Pan Screw 1 M4x8, w/ S.Washer SWRM 0.30

10 142-195-19 Wave Washer 1 #6204/6303 SK-5 2.70
11 052-103-18 Ball Bearing (Upper) 1 6204ZZC3 11.50 1st
11 052-187-16 Ball Bearing (Upper) 1 AC-6204ZZC3 17.80 2nd, AC-Bearing
12 058-116-12 Lead Wire Prot. Plate 1 d52xD115x1t Bakelite 9.60
13 056-A86-16 Stator 200/220V-60HZ 1 15-BE2(2nd) (200-50, 200/220-60) 371.50 2nd , see 056-300-19 (1st)
13 056- Stator 400/440V-60HZ 1 15-BE2(2nd) (400/415-50, 400/440-60) 371.50 2nd , see 056-776-10 (1st)
13 056- Stator 575V-50HZ 1 15-BE2(2nd) 371.50 2nd
14 127-104-14 Retainer (Protector) 1 15-BE2 SECC 15.70
15 053-204-26 Motor Protector 200/220V-60HZ 1 KA313-GCTL103 (T) 63.60
15 053-380-14 Motor Protector 400/440V-60HZ 1 KA313-GQVL102 (T) 63.60
15 053-378-19 Motor Protector 440/460/480V-60HZ 1 KA313-GQVL104 (T) 162.80
15 053-379-10 Motor Protector 525V-50HZ 1 KA313-GQVL116 (T) 70.00
15 053- Motor Protector 575V-60HZ 1 162.80
16 142-124-20 Washer 2 M4 SPC 0.30 see 142-111-11
17 143-016-18 Pan Screw 2 M4x12 SWRM 0.20
18 055-350-11 Rotor and Shaft 1 15-BE2 (1st) 265.50 1st, c/w Ball Bearings
18 055-737-16 Rotor and Shaft 1 15-BE2 (2nd), w/ AC-Bearing 265.50 2nd,  c/w Ball Bearings
19 147-038-18 Key 1 5x5x15.5L (R) SUS 7.10
20 061-161-12 Bearing Collar 1 d25.1xD36x1.6t SPC 2.20
21 143-028-13 Pan Screw 2 M5x10 SWRM 0.20
22 062-187-17 Bearing Retainer 2 d5.5xD18x2.3t SPC 1.90
23 052-108-13 Ball Bearing (Lower) 1 6305ZZC3 18.90
24 146-015-16 Retaining Ring 1 C25 SK-5 2.40
25 060-231-11 Bearing Housing 1 15-BE2/CE2 FC 62.90
26 025-252-19 Mechanical Seal 1 H-20A SiC+CCBN 196.80 see 025-192-10
27 143-070-10 Pan Screw 2 M5x6 SWRM 0.20
28 030-122-15 Retainer 1 H-20 SPC 4.70
29 122-145-12 O-Ring (M.Frame/O.Casing) 1 G-170 NBR 6.80 *
30 029-264-16 Oil Casing 1 U-50-15 FC 124.30
31 121-246-11 Gasket (Oil Plug) 1 d10.3xD16x2t PE-sheet 0.80 *
32 035-124-12 Oil Plug 1 M10x15 (Socket Bolt, J=8) SUS304 2.20
33 121-398-19 Gasket (O.Casing/P.Casing) 1 d145xD165x3t NBR 18.50 *
34 026-107-24 Oil Seal 1 DD-32488 NBR 6.40
35 021-D95-13 Impeller (60Hz) 1 U-65-15-60Hz FC 129.90 60Hz
35 021-D94-12 Impeller (50Hz) 1 U-65-15-50Hz FC 129.90 50Hz
36 142-165-10 Spring Washer 1 M12 SUS304 0.60
37 141-032-14 Acorn Nut 1 M12 SUS304 4.00
38 020-794-13 Pump Casing 1 U-65-15 FC 196.80
39 142-127-10 Washer 4 M8 SUS304 0.20
40 140-056-11 Bolt 4 M8x30 SUS304 1.10

<Discharge Bend Set>  3" Discharge (3" Orval Flange)
41 048-137-18 Companion Flange 3" NPT 1 NPT-3" (P.C.140) FC 39.00
42 140-099-16 Bolt 2 M12x40 SUS304 3.10
43 121-137-18 Gasket (Companion Flange) 1 MBT (P.C.140) NR 2.60 *
44 037-118-19 Discharge Bend 1 80mm (123-17) FC 92.60
45 140-123-10 Bolt 4 M16x35 SUS304 5.00
46 121-152-19 Gasket (Discharge Bend) 1 145mmSQ (P.C.145) NBR 5.00 *

<Gasket O-Ring Set>
173-464-18 Gasket O-Ring Set 1set (*) 33.70

29 122-145-12 O-Ring (M.Frame/O.Casing) 1 G-170 NBR 6.80 *
31 121-246-11 Gasket (Oil Plug) 1 d10.3xD16x2t PE-sheet 0.80 *
33 121-398-19 Gasket (O.Casing/P.Casing) 1 d145xD165x3t NBR 18.50 *
43 121-137-18 Gasket (Companion Flange) 1 MBT (P.C.140) NR 2.60 *
46 121-152-19 Gasket (Discharge Bend) 1 145mmSQ (P.C.145) NBR 5.00 *

Lubricant Turbine Oil#32 740 mL (25.0 floz) (SAE 10W-20)

Parts for guide rail fittings are shown in the following Control No.
TOS3-80x80 (TOS3-4-1-1)
TOS6-65x80 (TOS6-2-1-1)

<Option for Longer Cable>
1 001-803-33 Power Cable 50' 1 LBT, AWG 16/4 x 50' VCT 134.20

80U21.5-61
Parts List    Sewage Pumps Control No:  IU-30-2-1 Date: 03-18-2005

* Indicates items included in set Page 1 of 2



  
M

O
D

EL
 

ITEM PARTS No. DESCRIPTION Q'TY SIZE MATERIAL PRICE ($) NOTES

80U21.5-61
Parts List    Sewage Pumps Control No:  IU-30-2-1 Date: 03-18-2005

1 001-803-62 Power Cable 100' 1 LBT, AWG 16/4 x 100' VCT 272.30
1 001-803-20-150FT Power Cable 150' 1 LBT, AWG 16/4 x 150' VCT 438.10

* Indicates items included in set Page 2 of 2



�
�
�
�
�

�������

Parts List    Sewage Pumps Control No:  IU-30-2-1 Date: 03-18-2005

MODEL

80U21.5


	80U21.5-61-list.PDF.pdf
	80U21.5-exploded


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /ColorImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /GrayImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e55464e1a65876863768467e5770b548c62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc666e901a554652d965874ef6768467e5770b548c52175370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA (Utilizzare queste impostazioni per creare documenti Adobe PDF adatti per visualizzare e stampare documenti aziendali in modo affidabile. I documenti PDF creati possono essere aperti con Acrobat e Adobe Reader 5.0 e versioni successive.)
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020be44c988b2c8c2a40020bb38c11cb97c0020c548c815c801c73cb85c0020bcf4ace00020c778c1c4d558b2940020b3700020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken waarmee zakelijke documenten betrouwbaar kunnen worden weergegeven en afgedrukt. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents suitable for reliable viewing and printing of business documents.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


